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TESTING REPORT OF PHOSPHATED COMPONENT

Lab. Sr. No :- 371

Part Name :- 2 7/8" L80 EU PSL-1 Coupling Sample No. 01 Date :- 30 /04 / 2024

. Process :- Zinc Phosphating + Anti Rust Oil Application ( Grade Rust X 32)

Part Number :-

Name of Main Supplier :- M/s.Disha Auto Components Pvt. Ltd.
K - 237 MIDC Waluj Aurangabad

Name of Sub Supplier :-

Ref :- Sample receipt Number & Date :- 51 ,25/04 /2024
Salt Spray Test Starting date :- 25 /04 /2024, 9.00 am
Salt Spray Test Completion date :- 30 / 04/ 2024 , 9.00 am

: < .
Test to be carried out ont the component as informed by M/s. Disha Auto Components Pyt Lid.
B + No. | Name h Specifications &

) Sr. No ame of the Test Accoptance Criteria Observations Remarks

Test at 35+/-1 deg.c. with
5 % NaCl in DM water.
Fog collection 1-2 ml / hr.

Tested sample to be
- Red rust not
cleaned , dried and obscrved after Passes

checked within 1/2 hr. 120 hrs
Test as per ASTM B117 a
for 120 hrs.
Red rust formation
} minimum after 120 hrs. l

: Salt Spray test
for 120 hrs.
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REMARKS :-

Component found to have Passed salt spray test for 120 hrs. as p

er specifications.

utherised By :-

Tested 0o

Mr.G\S. Inamdar

sanjay Tecnnoproaucts Pvt. Lta
Unit-1V
Surface Coated Component

Testing Laboratory

M-108/1, MIDC Waluj
Aurangabad - 431 136,
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F PHOSPHATED
COMPONENT

Lab. Sr. No :- 372

: . " L80 -
part Name -2 7/8" L8O EU PSL-1 Coupling Sample No. 02 Date :- 30/ 04 1 2024

s -. Zinc Pho i
Process i sphating + Anti Rust Oil Application ( Grade Rust X 32)
p,,t Number :-

'Name of Main Supplier :- M/s.Disha Auto Components Pvt. Ltd
K -237 - A

B ¢ of Sub Suppliers MIDC Waluj Aurangabad

tRef ;- Sample receipt Number & Date ;- 51 ,25/04 /2024

Salt Spray Test Starting date :- 25/ 04 / 2024, 9.00 am

Salt Spray Test Completion date :- 30 / 04 / 2024 , 9.00 am

e Date gena Hrs. after Observations
1 25-04-24 9.00 am = = —_— |
part removed from the machine , dried & obur:ied in
i he machine.
open atmosphiric conditions outside t
2' 26-04-24 9.00 am 24 hrs. #  Rged rustnot observed after
; 24 hrs.
Part rcmoved from the maching ,dried & observed in
ic conditions outside the machine.

open atmosphir

Red rust not ©

48 hrs. —— ———— oo

& machine dried & observed in open

< outside the machine.
d after

27-04-24 9.00 am 48 hrs. bserved after

W

part removed from th

atmosphiric condition

2 28-04-24 9.008m 72 hrs- Red rust not obscrve
72 hrs.

om the machine ,dried & observed in

ditions outside the machine.

d after

A .

[T part removed fr
open atmosphiric con
5 29-04-24 9,00 am 96 hrs. Red rust not observe
' 96 hrs.
part removed from the machine, dried & observed in
open atmosphiric conditions outside the machine.

9.00 am 120 hrs. Red rust not observed after
120 hrs.

L3

30-04-24
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mponent found to have Passed salt spray test for 120 hrs. as per specifications.

th ed By :-

Tested By -
"liir.A.é.Amaga Mr. §.S.Inamdar

sanjay Technoproaucts Pvt. Lta
Unit-1V ;
Surface Coated Component
Testing Laboratory
M-108/1, MIDC Waluj
Aurangabad - 431 136
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